ELPMBA45

EXCEED YOUR VISION

EPSON

KOS NN

/ am

DIRANSHHR
//o e =
A

n
A © l.__- ~
<) 0
.y

Short Throw Projector Wall Mount Installation Manual



Safety Instructions

Before using the wall mount, make sure you read all of the safety instructions below and then save this manual for later
reference. Incomplete or incorrect installation could cause damage to the product or result in personal injury or property
damage. Keep this installation manual at hand for later reference.

For additional information, see the User’s Guide and Safety Instructions included with your projector.

Explanation of Symbols

The warning symbols shown below are used throughout this installation manual to prevent the possibility of personal injury or
property damage. Make sure you understand these warnings when reading this installation manual.

Warnings indicate information that, if ignored, could possibly result in personal injury or even death due to incorrect

A\ Warning | handiing.

Cautions indicate information that, if ignored, could possibly result in personal injury or physical damage due to

A Caution incorrect handling.

® Symbol indicating an action that must not be done

0 Symbol indicating an action that should be done

Safety Precautions for Installation

/\ Warning

The wall mount weighs approximately 11 kg. To prevent injury, handle the mount carefully.

This product is meant for mounting the projector and optional accessories only. Do not attach anything heavier than the
projector and optional accessories to the product.

Doing so could cause the product to fall and cause personal injury or property damage.

Installation of the product on the wall should be performed by at least two qualified technicians using only approved
mounting equipment. Incomplete or incorrect installation could cause the product to fall and cause personal injury or
property damage. For additional help, contact the customer support office listed in the projector's User’s Guide.

Make sure you follow the instructions in this guide to install the wall mount.
Otherwise, the wall mount may fall and result in personal injury or property damage.

Turn off the projector when installing the mount to avoid fire or electric shock.

Handle the power cord carefully to avoid fire or electric shock.

Observe the following precautions when handling:

« Do not handle the cord with wet hands.

« Do not use a cord that is damaged or modified.

« Do not pull the cord with too much force when routing it through the arm unit.

When installing the product, do not hold on to the cable cover to position the mount.

Doing so could cause the cable cover to detach, resulting in personal injury or property damage.

When you mount the projector on the wall with the wall mount, the wall requires enough strength to hold the projector,
the wall mount, and cables. This wall mount should be installed on a concrete wall. Confirm the weight of the projector,
the wall mount, and cables before installation, and maintain the strength of the wall. If the wall is not strong enough,
reinforce the wall before installation.

Do not install the product in a location where it might be exposed to vibration or shock, which could cause damage to the
projector or mounting surface.

O QL e e Ve

It could also cause the product to fall, resulting in personal injury or property damage.




/\ Warning

Install the mount firmly to hold the weight of the projector and the mount, and to resist horizontal vibration. Use M8
nuts and bolts.

Otherwise, the projector or wall mount may fall and cause personal injury or property damage. Epson accepts no responsibility for any
damage or injury caused by lack of wall strength or inadequate installation.

If you need to loosen any screws while installing, be careful not to drop the projector or the mount.

If the projector or the mount falls, it could cause personal injury or property damage.

Do not use the mount when damaged and confirm on a regular basis that there are no damaged parts.

Never modify the mount.

Do not hang on the mount or hang a heavy object on it.

If the mount or the projector falls, it could cause personal injury or property damage.

Stop using the mount and contact Epson Customer Service if any of the following occur:

« The mount is dropped or damaged during installation.
« The arm unit detaches from the wall or falls.

If you apply adhesives to prevent the screws from loosening, or if you use lubricants or oils on the wall mount plate fixing
points, the housing may crack and cause the projector to fall, resulting in personal injury or property damage. Do not use
adhesives, lubricants or oils to install or adjust the mount.

Tighten all screws firmly after adjustment.
Otherwise, the projector or wall mount may fall and cause personal injury or property damage.

Never loosen the bolts and nuts after installation. Confirm on a regular basis that the screws have not become loose. If
you find any loose screws, tighten them firmly.
Otherwise, the projector or wall mount may fall and cause personal injury or property damage.

Ve VeVLLe @

/\ Caution

Install the product in a location free from humidity and dust to prevent the projector's lens and optical components
from becoming dirty.

Do not install the product in a location where the operating temperature of the projector might be exceeded.

Otherwise, damage may result.

Do not install the product in a location where there is excessive humidity or dust, near cooking or heating appliances, or
in a location exposed to smoke or steam.
Fire or electric shock may result.

Do not use excessive force when adjusting the product.
Using too much force could result in personal injury or property damage.

Ve




Before Use

This product is used for mounting Epson short throw projectors to a wall.

Choosing a Location

® Determine where you will install the wall mount and prepare the location in advance. Also, make sure there is a gap of 410
to 660 mm from the top of the image projected onto the white board to the ceiling. See "Screen Size and Projection
Distance" on page 7 for more details.

® Do not install the product in a location where it might be exposed to vibration or shock, which could cause damage to the
projector or mounting surface. It could also cause the product to fall, resulting in serious injury or death.

@ Install the product in a location away from direct sunlight and other electric devices such as fluorescent lights or air
conditioning. Direct sunlight and some kinds of fluorescent lights could interfere with the remote control of the projector.

@ It is recommended to keep connection cable length less than 20 meters to reduce the external noise.



Package Contents

Adjustment unit

Arm unit

Projector plate

Cable cover

BB Y%

M4 x 12 mm hexagon socket head
cap bolts
without washers (x6)

ﬁ

Hexagonal wrenches
(M4 and M8)

Wall plate

Arm cover

5 5 %o %o %o

%% %%

M4 x 12 mm hexagon socket head
cap bolts
with washers / spring washers (x5)

®

Installation Manual
(this guide)

Arm plate

Wall plate cover

M4 x 12 mm hexagon socket head
cap bolt
with washer (x1)

M8 x 16 mm hexagon socket head
cap bolts
without washers (x7)

EPSON
Document CD-ROM

©

Document CD-ROM

@ Use only the supplied bolts to install the wall mount. Do not substitute these bolts with any other types.

® You need to use commercially available M8 x 60 mm anchors (at least 3) to attach the wall plate to the wall.

® Gather the tools and parts you need before you begin installation.



Specifications

Weight

Approx. 11 kg

Maximum load capacity

5.5kg

Arm length

1000 to 1510 mm
(from wall plate attachment point to arm cover point)

Vertical slide adjustment range

0 to 134 mm (arm length minimum)
0 to 230 mm (arm length maximum)

Vertical tilt adjustment range

-7 to 17° (arm length minimum)
-17 to 7° (arm length maximum)

Horizontal rotation adjustment range +5°
Horizontal roll adjustment range +5°
Horizontal slide adjustment range + 45 mm

— A Caution

Keystone correction cannot be performed correctly if you setup the projector outside the projector usage range.
Check the range in which correction can be performed in the User’s Guide supplied with the projector.

Horizontal roll adjustment

Horizontal rotation adjustment

Horizontal slide adjustment

250.7
32.2 121
=)
w\
) = —
/Dj\/ — ‘ﬁ\ﬁgf /ﬁ‘ == \%
i | |
[} ‘ o © l €= ~
I | 4B I I - 8 s
o (D il o N &
S L ] N
o 7‘ - N | . 8
40 | T -
« 80* 2
© = — o
V 1 B 1 — 1
N N
22/ | & ;
=@ 300.3 8
75 106.5 203.2
456.5 Units: mm

*Offset value for the center of the projection screen and the center of the wall plate




Screen Size and Projection Distance

Refer to the tables on the following pages and install the mount and projector to project images at the appropriate size. The
values are only a guide.
The recommended projection distance (A) is 70 to 119 cm.

100to 151cm

Center of lens

!
A=y,
Nk

\ ‘7 Projected image

6cm*2

4 |

A(70to 119 cm)

PN

*1 Allow at least 5 cm space between the top of the image projected onto the whiteboard and the bottom of the wall plate.
*2 The thickness of the whiteboard should be no more than 6 cm. (The values in the projection distance table are based on a
whiteboard with a thickness of 6 cm.)



91 09 L 801 1¢ IS [4! 86 jd! 8¥ 9 S6 W16

91 67 L L0T 1¢ 4 [4! L6 14! Ly 9 ¥6 .06

91 6% L SOT 1¢ 8 14! S6 4! Ly 9 €6 .68

91 67 L 701 0¢ €9 [4! 76 4! Ly 9 6 .88

91 67 9 €01 0¢ €9 4! €6 4! Ly 9 16 WL8

Sl 67 9 <01 0¢ €9 4! 6 4! Ly 9 06 .98

Sl 87 9 101 0¢ €9 4! 16 €l Pid 9 88 .58

Sl Ly 9 66 61 €9 1T 06 €l or 9 L8 .78

Sl Ly 9 86 61 4 1T 68 €l or 9 98 .€8

Sl Ly 9 L6 61 [45 11 88 €l or 9 S8 .8

Sl Ly 9 96 61 [45) 11 L8 €l oF S 78 W18

jd! Ly 9 76 61 [45) 11 <8 €l or S €8 .08

jd! Ly 9 €6 81 1S 1T 78 [4! i S 8 .0L

jd! Ly 9 6 81 1S 1T €8 [4! Pl S 18 8L

jd! Ly 9 16 81 1S 1T 8 [4! Fi4 S 08 WLl

jd! Ly 9 06 81 1S 1T 18 [4! i S 6L WL

€l Bl 9 88 L1 0S 0T 08 [4! i S 8L WL

€l v 9 L8 L1 0S 0T 6L [4! i S LL WL

€l Bl S 98 L1 09 0T 8L [14! 44 S SL WL

€l Bl S <8 L1 09 0T LL 1T v S VL WL

€l o S €8 91 09 ] SL 1T v S €L WL

€l v S 8 91 67 ] VL 1T v S <L .02

[4! v S 18 91 67 ] €L 1T v S 1L .69

[4! v S 08 91 67 0T <L 1T 134 4 0L .89

[4! v S 6L 91 67 0T 1L - - - WL9

[4! v S LL SI 87 6 0L - - - .99

[4! jd4 S 9L - - - - - - .59

1T jd4 S SL - - - - - - J9

1T jd4 S VL - - - - - - .€9

1T jd4 S <L - - - - - - .09

1T jd4 S |4 - - - - - - W19

1T 134 4 0L - - - - - - .09

(@ @ @
SU9| JO JUD (D) buliad SU9| JO JDUDD (D) Puliad SUD| JO J9UDD )b

03} abew 0} abew (3pIM) 0} abew 0} abew (3pPIM) 0} abew 03 abewl (3pIM)
papafoid paafoid wnwiuiy pasfoid paafoid wnwiul pa129(oad paafoid wnwiulp
jodoy jodoy | (g) 1uswasnipe () @ouessip jodoy jo doy | (g) 3uswnsnipe (V) @dueisip jodoy jo doy | (g) 3uswisn(pe (V) @dueisip
wioJy 3dUelSIQ | WoiyddURISIg | SPIIS [BIIMISA uonoafoid|| wouysduersig| woujdueisigq| Spl|s [BOIISA uondsfoid || wouysdueisigq| wolyadueisiq| SpI|s [eONISA uondsfoid

VOX €+ U33.3S3pIM 6:91 VOXMOL:9L 9Z|S Usa.d§

wd syun

s19Y30 pue M\ SZS-93/MSES-93/IM9ES-93 :s10309foad YOXM oo



*aye[d [[em a1} JO W0)10q Y} pUe PIEOGIATYM 3} 03u0 pajdafoxd adewr oy jo doy o) usamiaq aoeds WD F1 1SLI] J& MO[[Y

99 LT 611 VL
155 0 69 a4 VDX €
09 €C 611 4
E14 S 69 .8F «USDIISIPIN 6:91
99 LT 611 V8
19 0 0L .08 *VDXMOL:9L
()
bui|19 03 abewi padsfoid (Q) (319L) Wnwixep
Jo doy wouy duelsig 1uswWisn(pe apl|s [ed1HdA () @>ueisip uopdafoid EVAIJVEETRIS
- - - - - - 81 19 L 611 W11
- - - - - - 81 19 L 811 WSIT
- - - - - - 81 1S L 911 JTT
- - - ST 8¢ jd! 611 L1 1S L It W0TT
- - - 4 8¢ jd! 8T1 L1 1S L 41 601
- - - 14 8¢ 4! 911 L1 1S L €1l 801
- - - 14 8¢ 4! STt L1 05 L 41! WL0T
- - - ST 8¢ jd! j41! L1 0S L 111 901
- - - [ LS 4! (398 L1 0S L 01T .S0T
- - - ji4 LS jd! CIl 91 0S L 601 F0T
- - - ji4 LS 4! 111 91 0S L 801 W01
- - - ji4 LS jd! (19} 91 6V L L01 .01
- - - €C 99 [ 601 91 6V L 901 W101
81 15 L 611 €C 99 [ 801 91 6V L SOT 001
81 15 L 8II €C 99 [ 901 91 6V L 701 .66
81 15 L 911 €C 99 [ SOT 91 6V L <01 .86
L1 15 L STl [44 S ¢l 701 <l 6V L 101 WL6
LT 1S L j41! [44 S [ €01 <l i 9 001 .96
L1 09 L (34! [44 S [ <01 <l i 9 66 .56
L1 09 L 111 [44 S [ 101 ql 87 9 86 6
L1 09 L (19} [44 g ¢l 001 ql 87 9 L6 .£6
91 09 L 601 1¢ i) [4! 66 ql 87 9 96 .6
(@ @ @
SU3| JO JDIUD (D) Buiad SU3| JO JSIUID (D) buji=> SU3| JO JIUID (D) buiiad
01 abewi 03 abew (3pIM) 03 abew 031 abewi (opIW) 031 abewi 01 abewi (opIm)
papafoid paiafoid wnwiui pa1d3fosd pa3dafosd wnwiuin pa3dafosd papafoid wnwiuin
jodoy jo doy | (g) 1uswisnipe (v) ®oueisip jodoy Jo doy | (g) 3uswisnfpe (V) ®ueisip jodoy jo doy | (g) 3uswisn(pe (V) ®ueisip
wioJy ddueISI | woiydduelsiq | SPIIS [edIMSA uonoafoid|| wouysdueisig| woldjadueisiq| Spl|s [BO1ISA uondafoid || wouyadueisiq | wolyaduelsiq|  dpI|S [eO1ISA uoldafold
VOX £ U33153PIM 6191 VOXM 0L:9L 9zIs usaS

wd :syun

(=)



ji4 LS 91 SOT 153 09 [44 801 11 14 [4 86 .88

ji4 LS 91 €01 0¢ 09 1¢ 901 11 14 [4 L6 WL8

€C LS Sl <01 0¢ 09 1¢ SOt 11 14 [4 96 .98

€C 99 Sl 101 0¢ 09 1¢ 701 11 14 [4 96 .98

€C 99 Sl 00T 6C 09 1T €01 11 [ [4 Y6 .78

€C 99 Sl 86 6C 09 1¢ 101 11 jd4 [4 €6 .€8

[44 99 Sl L6 6C 09 0¢ 001 11 jd4 [4 6 .8

[44 g Sl 96 8¢ 09 0¢ 66 ] jd4 [4 06 W18

[44 g jd! S6 8¢ 09 0¢ 86 01 j44 [4 68 .08

1¢ g jd! 76 8¢ 09 0¢ 96 01 j44 4 88 W6L

1¢ i) jd! 6 LT 09 0¢ 96 01 jd4 4 L8 .8L

1¢ i) jd! 16 LT 09 61 ¥6 01 134 4 98 WLL

1¢ ¥S jd! 06 9¢ 09 61 6 01 134 4 S8 9L

0¢ ¥S jd! 68 9¢ 09 61 16 01 134 4 €8 WL

0¢ €9 jd! L8 9¢ 69 61 06 0l 134 4 8 JL

0¢ €9 ¢l 98 ST 69 61 68 6 134 4 18 WL

0¢ €9 ¢l <8 14 8¢ 81 L8 6 134 4 08 WL

61 [4 ¢l 78 14 8¢ 81 98 6 134 [4 6L WL

61 [43 ¢l €8 [ 8¢ 81 S8 6 (44 [4 8L .02

61 (4 ¢l 18 4 LS 81 78 6 (44 (4 LL .69

81 (4 €1 08 ji4 LS LT 8 6 (44 [4 SL .89

81 15 €1 6L €C LS LT 18 6 (44 [4 VL WL9

81 15 48 8L €C 9§ LT 08 6 (44 [4 €L .99

81 19 48 9L €C 9§ LT 6L 8 (44 [4 L .99

LT 19 4 SL [44 9§ LT LL 8 [44 [4 1L F9

LT 0S 4 VL [44 qS 91 9L 8 184 [4 0L .€9

LT 0S 4 €L [44 qS 91 SL - - - .9

LT 0S 4 L 1T qS 91 ji74 - - - W19

91 (54 11 0L 1T ¥S 91 L - - - .09

- - - 1T ¥S 91 1L - - - .69

- - - 0¢ €9 ST 0L - - - .89

(@ (@ (@
SU3| JO JDIUD (D) Buidd SU3| JO JSIUD (D) Buii=> SU3| JO JDIUID (D) buiiad

03} abew 0} abew (3pIM) 0} abew 0} abew (3pPIM) 0} abew 0} abewl (3pIM)
papafoid pa1d3fosd wnwiuin pa1d3fosd paidafoid wnwiuin pajdafoid papafoid wnwiuin
jodoy jo doy | (g) uswisnipe () @duesip jodoy Jo doy | (g) Juswisnfpe (v) @>ueisip jodoy jo doy | (g) 3uswisn(pe () @dueisip
WwoJj 2dueISIQ | WoiyddueIsig | dpl|s [edIHIA uodafold|| woiyaduelsiq| woiyddueIsiq|  dpI|S [BIIMIA uodafold || woiyaduelsiq| wolyadueisig| dpI|S [BIIMIA uondafold

VOXMOL:9L U33.13S3pIM 6:91 VOX £ 9ZIs UsaId§

wd syun

s19Y30 pue 0ZS-93/0£S-97 :s10323f0ad yo)X

o

—



*a7e[d [[em aY) JO W0)10q Y} PUB PIBOQAIYM 3} 0Ju0 pajdafoxd adewr oy Jo doy ay) usamlaq adeds WD (7 1S83] 18 MOJ[V 4y
"a7e[d [Tem aY) JO W01)0q 3Y) pUE PILOGaITYM 3Y) 0JU0 pajoafoid aeur atp Jo doj o) Ueam)aq 0eds U G ISBAT T8 MOV «

11

<9 81 611 VL
05 0 0L a4 «=+¥YDXMOL:9L
09 €C 611 WCL
id S 0L K34 xxUSdIISIPIM 6:91
09 [44 8T1 8L
Sv g 69 9F VDX €t
(D) Buijied
03 abew paydsfoid (g) 3uswisnipe (319L) Wnwixep
Jo doy wouy duelsIg 9pI|s [eD1MAA | (V) dduelsip uondafoid 92IS U9310§
- - - - - - jd! 87 [4 611 901
- - - - - - i4! Ly [4 811 .S0T
- - - - - - ¢l Ly 4 LT J0T
- - - - - - ¢l Ly [4 911 .01
- - - - - - ¢l Ly [4 STt .01
- - - - - - ¢l Ly [4 41! J101
LT 09 L1 611 - - - ¢l Ly [4 CIl ,001
LT 09 L1 8I1 - - - ¢l or [4 111 .66
LT 09 L1 L11 - - - [ v [4 01T .86
9¢ 09 L1 911 43 09 €C 611 ¢l or [4 601 WL6
9¢ 69 L1 41! €¢ 09 €C 811 4! v [4 801 .96
9¢ 69 L1 (34! €€ 09 €C 911 4! o [4 L0T .56
9¢ 69 L1 11! €€ 09 €C It 4! v [4 SOT V6
ST 69 91 111 [43 09 €C j411 4! or [4 701 .£6
ST 8¢ 91 601 [43 09 [44 (398 4! 14 [4 €01 .6
1 8¢ 91 801 [43 09 [44 111 4! 14 [4 01 W16
[ 8¢ 91 L01 1€ 09 [44 01T 4! 14 [4 101 .06
[ LS 91 901 153 09 [44 601 11 14 [4 001 .68
(@ @ @
SU3| JO JDIUD (D) Buiad SU3| JO JSIUID (D) Buiie> SU3| JO JDIUID (D) buiiad
01 abewi 03 abew (3pIM) 03 abew 031 abewi (opIW) 031 abewi 03 abewi (opIm)
papafoid paiafoid wnwiui pa1d3fosd pa3d3fosd wnwiuin pa3dafosd papafoid wnwiuin
jodoy jo doy | (g) uswisnipe () @duesip jodoy Jo doy | (g) 3uswisnfpe () @>ueisip jodoy jo doy | (g) 3uswisn(pe () @dueisip
wloJy ddueISIQ | woiydduelsig | PIIS [edIMSA uonoafoid|| wouysdueisig| woldjadueisiq| Spl|s [B1ISA uondafoid || wouyadueisiq | wolyaduelsiq|  dpI|S [eO1ISA uoldafold
VOXM 0L:9L US3.1053PIM 6:9L VOX £ 9ZIS U331

wd :syun



Assembly and Installation

Make sure you follow the instructions below to install the wall mount. Otherwise, the wall mount may fall and result in
personal injury or property damage.

— /\ Warning

(d  When you mount the projector on the wall with the wall mount, the wall requires enough strength to hold

the projector, the wall mount, and cables. This wall mount should be installed on a concrete wall. Confirm
the weight of the projector, the wall mount, and cables before installation, and maintain the strength of the
wall. If the wall is not strong enough, reinforce the wall before installation.

(1 Before starting the installation, carefully check the construction, material, and strength of the wall.

(d Install the mount firmly to hold the weight of the projector and the mount, and to resist horizontal
vibration. Use M8 nuts and bolts. Nuts and bolts smaller than M8 could cause the mount to fall.

[ Epson accepts no responsibility for any damage or injury caused by lack of wall strength or inadequate

installation.
Mo At the point where the wall mount is installed, make sure there is a gap of 410 to 660 mm from the top
’,@: of the image projected onto the white board to the ceiling. See "Screen Size and Projection Distance" on

page 7 for more details.

1. Installing the wall plate

1) Check the position where you want to install the wall plate, and then mark that position on the wall.

Attach the wall plate so that the center of the whiteboard and the marked gauge line of the wall plate are on the same line
as shown in the following illustration. Allow at least 5 cm space between the top of the image projected onto the
whiteboard and the bottom of the wall plate. However, if you are using minimum zoom (tele), refer to the tables on the
previous pages.

After installing, you can slide the projector horizontally 4.5 cm by using the slider on the adjustment unit. See step 10.
on page 18 for more details.

1
!
—>!»47 8cm

4— Center of the whiteboard

12



2) Position the wall plate over the marks you made in step 1, and then mark the points where the wall plate will be secured
as shown in the following illustration.

Insert the anchors into at least three points. If you insert at four points, use the four point As or four point Bs as shown
below.

S a— .
(e (o) (e
7 3
(I q i i
= U C D O cl
o I —- 1 —
For 3 points For 4 points

3) Dirill holes of the following diameters and depths at the points you marked.

Drill diameter 8.5 mm
Pilot hole depth 40 mm
Anchor hole depth | 35 mm

DN\

4) Use a device such as a dust pump to clean out concrete dust from the hole.

5) Position the wall plate on the wall and insert M8 x 60 mm expansion anchors into the holes. Attach the nut and tap it
with a hammer until the core touches the top of the anchor.

—\

t
-»m@]mu[ =

\ 4

6) Tighten the nut with a spanner to secure the wall plate to the wall.

i@z“\
] =zt

13



2. Assembling the wall mount

1) Attach the adjustment unit to the arm unit.

2) Secure temporarily using the hexagonal wrenches (M4 and M8) and M4 x 12 mm hexagon socket head cap bolt and M8
x 16 mm hexagon socket head cap bolt.

Arm unit

M4 x 12 mm hexagon socket
head cap bolt

M8 x 16 mm hexagon socket
head cap bolt

Adjustment unit

Als

:@: Except when using EB-536Wi/535W/525W/530/520 projectors, the positions for screw A differs.
N Contact your local dealer for more details.

3) Attach the arm plate using a hexagonal wrench (M8) and four M8 x 16 mm hexagon socket head cap bolts.

LD
é@) .

Arm plate

M8 x 16 mm hexagon
socket head cap bolts (x4)

14



3. Routing the cables through the arm unit

Arm unit

’7 /\ Caution
P

roblems may occur if you use this product without routing the cables through the arm unit.

4. Attaching the arm unit to the wall plate

1) Attach the hook on the arm plate to the bar on the wall plate.
Be careful not to pinch cables between the arm plate and the wall plate.

2) Secure the arm plate temporarily using two M8 x 16 mm hexagon socket head cap bolts.

Bar on wall plate

Arm plate

Wall plate

M8 x 16 mm hexagon
socket head cap bolts
(x2)

Arm unit

15



5. Attaching the projector plate to the projector

1) Place the projector upside down.

2) Attach the projector plate to the projector using the hexagonal wrench (M4) and five M4 x 12 mm bolts with washers/
spring washers.

o — M4 x 12 mm hexagon socket head cap
e bolts (x5)
E with washers/spring washers

Projector plate

Projector lens side

— /\ Warning
If you apply adhesives to prevent the screws from loosening, or if you use lubricants or oils on the wall mount

plate fixing points, the housing may crack and cause the projector to fall, resulting in personal injury or
property damage. Do not use adhesives, lubricants or oils to install or adjust the mount.

AN/

;@:‘ Tighten the screws firmly.

6. Attaching the projector to the adjustment unit

1) Slide the projector plate onto the adjustment unit as shown below.

2) Secure the adjustment unit temporarily at the points marked using two M4 x 12 mm hexagon socket head cap bolts as
shown below.

— M4 x 12 mm hexagon
socket head cap bolt
without washer

M4 x 12 mm hexagon
socket head cap bolt
with washer

Mark

Projector plate

16




7. Extending the arm, adjusting the length, and securing temporarily

1) Loosen the screw on the arm.((1))

2)  Adjust the length of the arm using the measure on the bottom to match the projection distance reccommended in "Screen

Size and Projection Distance" on page 7.( @)

3)  After adjusting the length, secure the arm position temporarily by tightening the screw on top.((®)

8. Connecting the cables

Connect the power cord and other cables to the projector.

9. Attaching the cable cover

Take up the cable slack, and then secure the cable cover with the screws as shown below.

Cable cover

17



10.

1)
2)
3)

4)

A: Vertical tilt adjustment: -7 to 17° (arm length minimum)

B: Horizontal roll adjustment: + 5°

C: Horizontal rotation adjustment: + 5°

D: Horizontal slide adjustment: +45 mm

E: Vertical slide adjustment: 0 to 134 mm (arm length minimum)

18

Turning on the projector and checking the screen

Plug in the projector.

Turn on the projector.

Adjust the vertical slide (arm angle) using screw (E) on the bottom of the arm plate. The arm rises when you tighten the
screw, and lowers when you loosen it.

Loosen the screws (A, B, C, D) on the adjustment unit, and adjust the position of the projection screen while changing
the direction and position of the projector.

Arm plate

:-17 to 7° (arm length maximum)

: 0 to 230 mm (arm length maximum)

Adjustment unit



5) Firmly tighten the screws on the arm unit and adjustment unit using the hexagonal wrenches (M4 and M8).

/\ Warning

Tighten all screws firmly. Otherwise, the projector or wall mount may fall and cause personal injury or property

damage.

11. Attaching the arm cover

Secure the arm cover with a hexagonal wrench (M4) and an M4 x 12 mm hexagon socket head cap bolt.

M4 x 12 mm hexagon
socket head cap bolt

Arm cover

19



12. Attaching the wall plate cover

Secure the wall plate cover with a hexagonal wrench (M4) and three M4 x 12 mm hexagon socket head cap bolts.

Wall plate cover

M4 x 12 mm hexagon
socket head cap bolts
(x3)

Wall plate cover

A/
~ ~

@_ When cutting the thin section of the wall plate cover and passing the cables through, make sure you
' perform deburring to smooth off any sharp edges to prevent damaging the cables.

-
’

Installation, removal, and servicing of the projector should only be performed by a qualified technician. See the User’s Guide
included with your projector for information about maintenance and repairs.

— /\ Warning
(d Never loosen the bolts and nuts after installation. Confirm on a regular basis that the screws have not

become loose. If you find any loose screws, tighten them firmly. Otherwise, the projector or wall mount may
fall and cause personal injury or property damage.

[ Do not hang on the mount or hang a heavy object on it. If the mount or the projector falls, it could cause
personal injury or property damage.

412807800EN

20 Copyright © Seiko Epson Corporation 2014. All rights reserved.



	Safety Instructions
	Explanation of Symbols
	Safety Precautions for Installation

	Before Use
	Choosing a Location
	Package Contents

	Specifications
	Screen Size and Projection Distance
	WXGA projectors: EB-536Wi/EB-535W/EB-525W and others
	XGA projectors: EB-530/EB-520 and others

	Assembly and Installation
	1. Installing the wall plate
	2. Assembling the wall mount
	3. Routing the cables through the arm unit
	4. Attaching the arm unit to the wall plate
	5. Attaching the projector plate to the projector
	6. Attaching the projector to the adjustment unit
	7. Extending the arm, adjusting the length, and securing temporarily
	8. Connecting the cables
	9. Attaching the cable cover
	10. Turning on the projector and checking the screen
	11. Attaching the arm cover
	12. Attaching the wall plate cover


